
 

 

ENVIRONMENTAL IMPACT ASSESSMENT 

 

 

 

For construction, operation, maintenance, and 
decommissioning of the proposed Karibib Powdered 
Activated Carbon (PAC) Plant and Ground Reservoir. 
Erongo Region. 
 

 

 

 

A PROJECT BY NAMWATER 
 

 

SCOPING REPORT FOR REVIEW 
 

27 June 2023 
 

 

 

 

 

 

 

                                                                                  



Page | i  

Document Status  
EIA PHASE Scoping Phase 

PROJECT TITLE Environmental Impact Assessment and compilation of an 

Environmental Management Plan for the construction, operation, 

maintenance, and decommissioning of the proposed Karibib 

Powdered Activated Carbon (PAC) Plant and Ground Reservoir. 
[...]
upon, add to, or improve a capital asset. This project is to address recurrent issues 
such as this one to improve the water quality treatment process due to the capacity 
concerns of the current water treatment plant. Moreover, the blue-green algae and 
worms could be brought about by climate change or other environmental factors.  



 

______________________________________________________________________________________________________________________________ 
Page | 18  

Authority Consultation: Karibib Town Council Offices:  

Date: 14.04.2023: Time: 09h30 – 13h00   

Number of people attended: 9 

Institutions/ Authorities Present 

• Karibib Town Council  
  

No. Who raised the 
issue? 

Issues/Comments/Questions Response by LANA  

7. Is there a time frame for the project construction to 
commence? 

Construction of the proposed PAC plant and ground reservoir will commence at any 
time after the ECC has been obtained from MEFT by NamWater. 

8. Emily Tjombumbi  

Manager: Technical 
Services and 
Planning  

Karibib Town Council experiences water quality 
problems at the moment and based on the 
presentation by the Environmentalists (EAP), it is 
evident that the water quality of the water provided 
by NamWater is questionable. In the month of 
March 2023, the microbial analysis shows that the 
product water has more health risks than the water 
in the reservoir.  

LANA Consulting recommends that Karibib Town Council consult with NamWater 
through the proper channels so that NamWater provides water quality data to the 
Town Council on a regular basis.   

During the meeting, the EAPs were unsure about the difference between the product 
water and reservoir water. The uncertainty was clarified during the public meeting 
session when the NamWater employees explained the differences between product 
water and reservoir water. Product water means the test is taken from water within the 
sump of the water treatment plant, whereas reservoir means it is water taken from the 
reservoir outlet (i.e., water being discharged into the Karibib Town Council pipes). 
Therefore, the water quality rating for product water could be lower than for the 
reservoir water quality rating in some instances.  

9. Emily Tjombumbi  

Manager: Technical 
Services and 
Planning 

NamWater to provide daily water schedules to 
Karibib Town Council for the council to monitor and 
control the water issue within the town.  

A monthly schedule of the various tests and cleaning 
of the treatment plant and reservoir needs to be 
provided to Karibib Town Council or shared with the 
end users.  

LANA Consulting recommends that Karibib Town Council place an official request to 
NamWater for water quality data to be provided to the Town Council on a regular basis. 
Furthermore, this concern will be communicated with NamWater to provide their input.   

 



 

______________________________________________________________________________________________________________________________ 
Page | 19  

Table 6: Issues and response from the public meeting 

Public Meeting: Usab Community Hall, Karibib  

Date: 14.04.2023: Time: 13h30 – 14h00   

Number of people who attended: 5 

Institutions/ Authorities Present 

• Karibib Town Council  

• KWTP -NamWater –Josephina Nambala and Lea Johannes  

No. Who raised the issue Issues or concerns raised Responses from NamWater and LANA 

10. S. Au-Khaob 

Environmental Health 

Practitioner 

Explain the difference between raw water, 

product water and reservoir water from the 

laboratory analysis results presented during the 

meeting. 

Product Water: is the water which has undergone the treatment process. 

Reservoir Water: is the water pumped into Town Council valves from the reservoir.  

Raw water: raw water from Swakoppoort Dam flows through the inlet valve of the water 

treatment plant before any filtration the water is tested/analysed for microbial. The 

treatment process at the KWTP is explained in Section 4.1  

11. Amena Hailaula  

Karibib Town Council  

Are they using PAC at the current treatment 

plant? 

Yes, they are using fine PAC at the current treatment plant to remove blue-green algae. 

12. S. Au-Khaob 

Environmental Health 

Practitioner 

Does NamWater compare the results from the 

Laboratory with the 22-hour testing? 

The current water treatment staff test for free chlorine and turbidity (NTU) on a 2-hourly 

basis. Whereby, the laboratory samples are done twice a month where the laboratory 

test for pH, colour, conductivity, turbidity (NTU), coliforms, free coliforms and faecal E. 

coli in the samples. The staff of the treatment plant does not compare their results with 

the laboratory results as the parameters of testing is different. 

13. Member of public How big will the construction be? How many 

labourers will be required  

The PAC and the reservoir are a medium-sized building that will not require too many 

labourers. Moreover, NamWater's procurement policy recommends the main contractor 

to employ qualified locals. It should however be noted that it will not be possible to 

employ only locals as they might not have all the required skills and experience.  

14. S. Au-Khaob 

Environmental Health 

Practitioner 

There has been a misunderstanding between 

NamWater and Karibib Town Council on the 

issue of water quality and the process of 

monitoring water quality but after NamWater was 

able to explain their internal process the process 

is much better understandable.  

LANA recommends that Karibib Town Council should improve their water quality 

monitoring process to ensure quality water to their customers and to consult with 

NamWater through the proper channels when they are concerned with the quality of 

water.  

Ms Nambala informed the Karibib Town Council that their door is open, and they are 

welcome anytime to observe the treatment process. 



 

 
Page | 20  

3.2 Second round consultation  

This EIA report will be distributed to all registered I&APs as well as to relevant stakeholders 

for seven days comment period as per the EIA regulations.  

Engagement with the public and authorities commenced on 19 June 2023 and conclude in 26 

June 2023. During the second round of consultation, I&APs and Authorities were allowed to 

submit comments on the Draft Scoping Report.  

3.2.1 Comments received and response provided. 

No comments were received from I&APs and Authorities during the second round 

consultation.  

Upon review by I&APs and stakeholders, the final report will be submitted to the competent 

authority and the regulatory authority for record of the decision. 

 

 

 



 

 
Page | 21  

4 EXISTING INFRASTRUCTURE  

This section describes the existing infrastructure at the Karibib Water Treatment Plant. The 
content of this chapter is based on and derived from site observations and secondary 
information provided by the Proponent. 

4.1 Karibib Water Treatment Plant (KWTP) 

Raw water is sourced from the Swakoppoort Dam, from where it is pumped to the Okongava 

Reservoir. From Okongava Reservoir, the raw water is conveyed via gravity to the KWTP. 

The KWTP was completed in 1993 and has a design capacity of 216 m3/hour or 4 700 m3/d 

(60 l/s) at a 22-hour operation. However, a performance test of the treatment plant revealed 

that the product water quality does not always comply with the Water Quality Standards 

(acceptable standard). depending on the quality of the raw water from the Swakoppoort Dam 

(NamWater, 2018).  

To eliminate the pathogens that are responsible for waterborne diseases, the water supplied 

to the public undergoes a thorough a purification process. Water purification is the process of 

removing undesirable chemicals, biological contaminants, suspended solids, and gases from 

contaminated water. The goal of this process is to produce water fit for a specific purpose. 

Most water is disinfected for human consumption (drinking water). In general the methods 

used include physical processes such as filtration, sedimentation, and distillation, biological 

processes such as slow sand filters or biologically active carbon, chemical processes such as 

flocculation and chlorination and the use of electromagnetic radiation such as ultraviolet light. 

The purification process of water reduces the concentration of particulate matter including 

suspended particles, parasites, bacteria, algae, viruses, fungi; and a range of dissolved and 

particulate material derived from the surfaces that water may have made contact with after 

falling as rain. 

The standards for drinking water quality are typically set by governments or by international 

standards. These standards will typically set minimum and maximum concentrations of 

contaminants for the use that is to be made of the water. For Namibia, the new Water 

Resource Management Act (WRMA) 11 of 2013 along with new water quality standards of 

2013 which are being enforced by the Directorate of Water Affairs and NamWater is required 

to meet these standards. 

The treatment process at the KWTP is summarised as follows: 

• Coagulant dosing at the raw water inlet and dosing of PAC at 10 mg/L at the inlet works 

as well as dosing of lime to stabilise the water; 

• Flocculation and settling: The flocculated water flows through a flocculation canal to a 

horizontal settling tank. After settling, the clear water is collected in two launders and 

conveyed to three sand filters in parallel; 

• Intermediate chlorination 

• Sand filtration: There are three rapid sand filters reported to have a single media bed depth 

of only 400 mm and a loading rate of 5 m/h.  

• Clearwater well (110 m3) and final chlorination: The filtered water flows into a clear water 

sump which also serves as a chlorine contact tank for disinfection; 



 

 
Page | 22  

• After disinfection, the water is pumped to the Karibib reservoir (size of 1250 m3) for storage 

and distribution to Karibib, via a pipeline with tee-off to the NDF and the Otjimbingwe Water 

Supply Scheme. 

Other infrastructures at the plant are (shown in Figure 7):  

• Offices, Chlorine dosing room and a pump station housing various raw water and clear 

water pump sets.  

• Sludge lagoons/drying beds  



 

 
Page | 23  

   

      

Figure 7: Infrastructure at the KWTP  

Scada system   Clearwater wells  

Chlorination room  
Horizontal settling and sand filtration   Raw water inlet works& 

flocculation canal. 



 

 
Page | 24  

4.2 Locality  

The existing KWTP is located in 2nd Street, of Karibib town. The plant area covers 

approximately 4ha of the land surface and is enclosed with a barbed wire mesh fence, 

approximately 2.8 m high with lockable gates. There is a guard house within the plant yard, 

which enables 24hrs control of the plant. The site is surrounded by several residential 

properties. 

: 

 

Figure 8: Locality for KWTP 

4.3 Quality of water supplied 

4.3.1 Water quality analyses  

The Water Act 54 of 1956 states that water supplied for human consumption must comply with 

the officially approved guidelines for drinking-water. The guidelines have been divided into 

three basic groups of determinants, namely: determinants with aesthetic implications, 



 

 
Page | 25  

inorganic determinants, and bacteriological determinants. The guidelines also stipulate the 

frequencies of bacteriological analysis and defines the group into which water can be 

classified.  

The Water Act 54 of 1956 has since been replaced with the Water Resource Management 

(WRM) Act 11 of 2013. This Act has been passed by Parliament, but it has not yet been 

brought into force. It will come into force on a date set by the Minister in the Government 

Gazette. The Regulations of the WRM Act 11 of 2013 also outline the water quality guidelines 

and standards for potable water and stipulate the frequency of microbiological monitoring for 

bulk water supply.  

Currently, the analysis of treated water at the KWTP is accomplished in three areas, namely, 

physical/aesthetic analysis, chlorine (free) level and bacteriological or microbiological 

analysis. The water quality analyses is completed in-house at the KWTP. 

Water analyses is completed in two-hour intervals daily as follows:  

• Raw water – nephelometric turbidity units (NTU), Chlorine, temperature, Magnesium 

and Iron  

• Settler outlet – NTU and Free Chlorine  

• Filter outlet 1 -3 - NTU  

• Product Water – NTU, free Chlorine, Magnesium (Mn) and Iron (Fe) 

The microbiological quality is completed by NamWater Laboratory Section under the 

Department Applied Scientific Services Division at the NamWater head office in Windhoek. 

4.3.2 Water quality results for KWTP  

4.3.2.1 Physical/aesthetic quality  

The water quality results in terms of the average nephelometric turbidity units (NTU) pH and 

colour levels for the KWTP for the past two years (March 2021-March 2023) are presented in 

Table 7 below. 

Table 7: Water quality results for KWP (Source: Applied Scientific Services Division) 

Description 
Date sample 
taken pH Colour Turbidity in NTU  

Product Water 01/03/2023 8 13 0.711 

Raw Water 01/03/2023 7.8 39 2.11 

Product Water 17/01/2023 8.1 6 0.931 

Raw Water 17/01/2023 7.9 12 8.05 

Product Water 05/07/2022 7.5 10 0.936 

Raw Water 05/07/2022 7.4 22 1.11 

Product Water 17/09/2021 8.4 <1 0.436 

Raw Water 17/09/2021 8.3 12 0.45 

Product Water 07/08/2021 8.2 4 0.438 

Raw Water 07/08/2021 8.2 18 2.13 

Product Water 26/06/2021 7.7 1 0.255 



 

 
Page | 26  

Raw Water 26/06/2021 7.7 20 4.84 

Product Water 21/05/2021 7.6 3 0.333 

Raw Water 21/05/2021 7.7 19 2.41 

Product Water 16/04/2021 7.8 5 0.302 

Raw Water 16/04/2021 7.9 32 0.749 

Product Water 16/03/2021 7.6 11 0.51 

Raw Water 16/03/2021 7.7 41 6.02 

Product Water 17/03/2021 7.7 10 0.725 

Raw Water 17/03/2021 8 50 3.67 

 

The results provided in Table 7 above show that from 2021 to 2022 the monthly average 

turbidity of the treated water (Product water) varied from 0.255 NTU to 0.436 NTU. And in 

2023 the turbidity was 0.931 and 0.711. In terms of the new standards as contained in the 

draft regulations of the Water Resources Management Act 11 of 2013, the turbidity for the 

treated water (Product water) for 2023 was above the recommended threshold for the 

acceptable standard (<0.5 NTU).  

The pH and colour were within acceptable limits.  

Table 8: Recommended thresholds (as per the draft Water Resources Management 

Act 11 of 2013 regulations) 

  Limit per group  

Determinants  Units A B C D 

Colour mg/l Pt 20    

Turbidity  NTU 1 5 5 10 

PH pH-Unit  6.0 - 9.0  5.5 - 9.5 4.0 - 11.0  4.0 - 11.0 

 

*The pH limits of each group exclude the limits of the previous 
group 

 Platinum units (Pt) 

4.3.2.2 Microbial Data 

The average microbiological quality results for the past two years (March 2021-March 2023) 

are presented in Table 9 below. 



 

 
Page | 27  

Table 9: Karibib Microbial Data (Water quality results for KWPT (Source: Dep. of 

Applied Scientific Services) 

Date Taken Description Coliforms 
Faecal 

Coliforms E. coli Quality 

16/3/2021 Product Water Not detected Not detected   A 

16/3/2021 Reservoir Not detected Not detected   B 

16/3/2021 Raw Water >2420 2 2 D 

16/4/2021 Raw Water >2420 Not detected   D 

16/4/2021 Product Water Not detected Not detected   A 

16/4/2021 Reservoir Not detected Not detected   A 

21/5/2021 Raw Water 343 Not detected   D 

21/5/2021 Product Water Not detected Not detected   A 

21/5/2021 Reservoir Not detected Not detected   A 

26/6/2021 Raw Water 91 Not detected   C 

26/6/2021 Product Water Not detected Not detected   A 

26/6/2021 Reservoir Not detected Not detected   A 

7/8/2021 Raw Water 2420 Not detected   D 

7/8/2021 Product Water Not detected Not detected   A 

7/8/2021 Reservoir Not detected Not detected   A 

17/9/2021 Raw Water >2420 Not detected   D 